RECOIL
REC1 F0027

Assembly Instructions




No.1

5066-01S Left base
assembly*1pc

5066-02S Base right

No.2
component*1pc

No.3

set*1pc

5066-06 Connection

5066-03S Fixed footrest

5066-04S Support

No.4 support welding set*1pc No.5 assembly*1pc No.6 pedal assembly*1pc
o
== &)
= \J
No.7 5066-0006 Stainless steel No.8 5066-0005 Adjustment No.9 Q1010-5016 Limit

adjustment plate*2pcs

plate*2pcs

sleeve column*4pcs

No.10 5066-05S Pedal No.11 5066-13S Adjustment No.12 5066-0018
' assembly*1pc ' handle assembly*1pc ' Connecting pipe*2pcs
— ’/V T
O\\\~A( \;\\;\\;\ T ( ::::*“\“\“ /
\\\\\;j\;\; Q@} T %
No.13 5066—9014 Latch No.14 5066-0003 Galvanized No.15 5066-0004 Nylon
(galvanized) *2pcs shaft*1pc sleeve*2pcs
S T————7
— =
No.16 | 5013-0211 Gasket*4pcs | No.17 >066-085 Boom No.1g | >006-095Support
assembly*1pc assembly*1pc
. 5
3 ~2
3
g~
No.19 5066-10S Left handle No.20 5066-11S Right handle No.21 UCP205 bearing

assembly*1pc

assembly*1pc

seat*1pc

2/18




' I
@ @l::\f\\\\\ g
\ / = — L

No.22 GT004 spacer*2pcs No.23 08YQ-18-8-220-100N No.24 UCFL205 bearing
gas spring*1pc seat*2pcs

5066-0009 Large 5066-0007 Bend 5066-0008 Shoulder
No.25 backrest*1pc No.26 shoulder pad *2pcs No.27 pad*2pcs

No.28 5065-0900 Barbell Plate No.29 04-8101-1200 Barbell No.30 5066-12S barrel
Set*2pcs Plate Set*2pcs assembly*1pc
No.31 Butterfly clip*3pcs No.32 No.33

3/18




Blister Pack Screw List

Flat washer (galvanized)

Flat head screw

Hexagon socket head

A C screw (half-thread
®10*49pcs M10X30*20pcs galvanized)
_ M8X7'3*4nr<
p - ’/ /777\ . ; /,\\ \
e N —
\\\ / \/7\ /) \ /
D Flat washer (galvanized) Lock nut (galvanized) F Lock nut (galvanized)
®8*24pcs M8*6pcs M6*4pcs
- - N
/ - / / 7 \
c( \/ 7 / // ,F \
\\ \/ ; \\ T ‘ \1‘]/
- / R N, \*\(\ 7
pd \\\ o
ket h
Flat washer (galvanized) Hexagon sockejc head Hexagon soc ejc ead
G D6*8pcs screw (galvanized) J screw (galvanized)
P M6X25*4pcs M10X16*5pcs
LT A~ \\,/ \
pa—— SN 3
Hexagon socket head Hexagon socket head
K screw (half-thread Lock nut (galvanized) M screw (half-thread
galvanized) M10*14pcs galvanized)
M10X80*4pcs M10X130*4pcs
— — (/\\\‘ —
— T [ A T T
H ket h
Hexagon socket head Hexagon socket head exagon socket head
screw (half-thread . screw (half-thread
N . screw (galvanized) P .
galvanized) M8X25*8pcs galvanized)
M8X70*10pcs P M10X120*4pcs

73

Hexagon socket head
Q screw (galvanized)

M10X25*2pcs

4/18



Assembly steps

Step

[tem NO

Name

Qty

5066-01S Left base assembly

5066-02S Base right assembly

5066-07 Limit welding group

5066-06 Connection support welding group

[vo i I~ I -\ OSH I \N)]

Flat washer (galvanized) ®10

||l =|=]=]—=

Flat head screw M10X30




Assembly steps

Step ltem NO Name Qty

5066-03S Fixed footrest assembly

5066-04S Support footrest assembly

Flat head screw M10X30

N
>lowm|lo]|wuv

NG NG (U

Flat washer (galvanized) ®10

6/18




Assembly steps
Nam Qty

3 B Flat head screw M10X30 4
A Flat washer (galvanized) ®10 4




Assembly steps

Step

[tem NO

Name

Qty

5066-0006 Stainless steel adjustment plate

5066-0005 Adjustment plate

Q1010-5016 Limit sleeve

Hexagon socket head screw (half-thread galvanized) M8X75

Flat washer (galvanized) ®8

m|O|lNn]|]wo|oo|

Lock nut (galvanized) M8

R B BRI AL




Assembly steps

Step ltem NO Name Qty
10 5066-05S Foot pedal assembly 1
11 5066-13S Adjustment handle assembly 1
12 5066-0018 Connecting pipe 2
13 5066-0014 Latch (galvanized) 2
5 F Lock nut (galvanized) M6 4
G Flat washer (galvanized) ®6 8
H Hexagon socket head screw (galvanized) M6X25 4
A Flat washer (galvanized) ®10 1
J Hexagon socket head screw (galvanized) M10X16 1

9/18




Assembly steps
Name

IIIII

5066-0003 Galvanized shaft

Qty
1

00000000000000000000




Assembly steps

Step ltem NO Name Qty
17 5066-08S Boom Assembly 1
18 5066-09S Support assembly 1
19 5066-10S Left handle assembly 1
20 5066-11S Right handle assembly 1
21 UCP205 Bearing Unit 2
/ 16 5013-0211 Gasket 2
J Hexagon socket head screw (galvanized) M10X16 2
22 GT004 Spacer 2
K Hexagon socket head screw (half-thread galvanized) M10X80 4
A Flat washer (galvanized) ®10 8
L Lock nut (galvanized) M10 4

.
.
i
P




Assembly steps

Step ltem NO Qty
23 08YQ-18-8-220-100N Gas Spring 1
8 E Lock nut (galvanized) M8 2
D Flat washer (galvanized) ®8 2




Assembly steps

- B P U
o
o
™M
-
X
o
A wad
=
—
o
]
N
5
o
o 1|.m
1.®.gt
=~ ©
“|o|T|o
G| v
o9 3
ol NI Y| O
Nlc|lc].c
[OF = ICH e
AHEEE
= ©
aa@hb
Z|l o =|un
3ol 3|
5(<| el
naCF
w |V
x| =2
[@] | D
Olw|®
1|2 o
w| c
-
7}
~
O
(@]
(%]
c
(@)
()]
©
X
[
T
O
pz
(]
z

Step

13/18




Assembly steps

Step ltem NO Name Qty
25 5066-0009 Large backrest 1

1 O N Hexagon socket head screw (half-thread galvanized) M8X70 4
D Flat washer (galvanized) ®8 4

14/18




Assembly steps

Step ltem NO Name Qty
26 5066-0007 Bend Shoulder Pad 2

1 1 D Flat washer (galvanized) ®8 8
O Hexagon socket head screw (galvanized) M8X25 8

15/18




Assembly steps

Step ltem NO Name Qty
27 5066-0008 Shoulder pad 2

1 2 D Flat washer (galvanized) ®8 6
N Hexagon socket head screw (half-thread galvanized) M8X70 6

16/18




Qty

12

Assembly steps

Name
5065-0900 Barbell Plate Set

04-8101-1200 Barbell Plate Set

Flat washer (galvanized) ®10

Flat head screw M10X30
Hexagon socket head screw (half-thread galvanized) M10X120

Lock nut (galvanized) M10

T7718

[tem NO

28
29

Step




Assembly steps

o P
m
ol
LN
A
x
o
A wad
=
ol|T
> -9
= ®.Z
= N
m )m
o Ol >
" Ql®
a2 N5
Aon(
o= |z
cle(>=2| o
C || o] &
aaﬂgc
) ol =1 el Ik
Vis|lalB
Nlm|<| D
Anm (%]
© ol o
ve) 2%
o = | ¢
N CN )
w| O
(%]
C
(@]
(@)]
©
x
[J]
T
O
NO
=

Step

14

18/18




